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Assessment of Horizontal and Column Furnace Performance Tsunetomo Uchikawa, Ichiro Nishida,

Part 2 Beams test result

Hideki Shigenaga, Shigeki Tasaka,
Yoshiaki Tanaka, Shu-itsu Yusa, Tensei Mizukami.
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